POS NO. SPARE PART DESCRIPTION PCS ITEM NO.
Roman Tub G-6350-LM58B
1 Spout- brazing 1 2834760
2 Spout Connector G3/4 1 12391940
3 |Valve G1/2-H58 -v.2 2 (2391920
4 |Hose G1/2-G3/4-600 DN13 2 12901320
5 Handle Arm 2 5087240
6 Handle Base 2 2834170
7 Spark plug wrench S17 1 |2241455
8 Spout escutcheon 1 |2834150A
9 |Connector sleeve 1 12824680
10 |Connector plug 1 12824750
11 |Ceramic Head Right G1/2-90 Flush 1 12038320
12 |Ceramic Head Left G1/2-90 Flush 1 12038310
13* |Key hex PN-ISO 2936-8 1 19919057
14 | Connector plug 1 12824740
15 |Extension H=41 2 /2834190
16 |Valve High Flange 2 |2824640
17 | Connector Flange 1 12824690
18 |Spout Flange Nut 1 12824710
19 |Flange Nut 2 12824630
20 |Nut M28x1,5 2 (2806790
21 |Nut 3/4" 1 12005490
22 |Aerator socket 1 12013250
23  |Metal Washer 1 12005480
24 |Spout cover 1 12824720
25 |Valve Cover 2 2824650
26" |Key cache STD 1 12206895
27 |Screw M4x45 PN-82208 2 19903297
28 |Washer PVC 1 12002930
29 |Washer Clamping 2 |2806810
30 |Sealing Washer 2 |2806800
31 |Aerator SLIM SSR M24x1 1 |2398215
32 [Key hex PN-ISO 2936-2 5 9919050
33 |Plug no.2 1 5103370
34 |Slide Washer 2 (2806640
35 |Screw M4x8 1SO-4027 1 19903159
36 |O-ring 11,3x2,4 4 19917119
37 |O-ring 29x3 119917290
38 |O-ring 46x2 3 |9917465
39 |O-ring 16x1,8 1 |9917155
40 |OR 6x1 1 |9916033
41  |Screw M4x5 1SO-4027 3 |9903293
42 |Screw M4x4 1SO-4029 4 19903028




